
www.PDHcenter.com                                      PDH Course M243                                   www.PDHonline.org 
 

Page 1 of 57 

Introduction to Potable Water Treatment Processes 

Course Content 

Introduction 

There are various water treatment methods available for making water potable and remove materials 

that may cause damage to the plant equipment or that cause problems in the major treatment process. 

The available processes used depend upon the characteristics and source, of the raw, or untreated, 

water. The raw water that is to be treated comes from either ground-water sources (wells or springs) or 

surface-water sources (rivers or lakes).   

Surface-water sources require more extensive treatment due to the effects of rainfall and runoff. In rivers, 
[...]
Ferrous sulfate exhibits an optimum pH for removing organic compounds of between 3 and 5. Fulvic 

acids require twice the dosages of alum needed for humic acids; the addition of anionic polymers at 

doses from 1 to 10 mg/L can also provide some removal of humic compounds. The efficiency of 

removal depends upon the type and concentration of organic compounds present in the water supply, 

pH, coagulant dose, and solids-liquid separation step. Optimum precursor removal can only be 

estimated using laboratory simulation techniques, such as simple jar testing, followed by settling or 

removal of precipitated colloids with membrane filters. This procedure can provide the information 

necessary to determine the optimum conditions for the removal of trihalomethane precursor 

compounds. Monitoring of the removal of organic precursor compounds by coagulation and filtration 

can be facilitated by the measurement of total organic carbon. 



www.PDHcenter.com                                      PDH Course M243                                   www.PDHonline.org 
 

Page 14 of 57 

6) DESIGN CRITERIA FOR MIXING 

Criteria for rapid- and slow-mix processes have been developed on the basis of detention time, power 

input, velocity gradient (G) and the product (Gt) of velocity gradient and detention time. The values of 

G and Gt are computed from: 

G = (P / uV) 1/2 

Where 

o G = velocity gradient (fps/foot; of sec-1) 

o P = the power dissipated in the water (ft-lb/sec) 

o u = water velocity (lb-sec/ft2) (u = 2.73 x 10-5 @ 50°F) 

o V = volume of mixing basin (cubic feet) 

o t = mixer detention time (seconds) 

a) Rapid Mixing 

For rapid-mix units, detention periods usually range from 10 to 30 seconds with installed mixer power 

approximately 0.25 to 1.0 hp per mgd. Power and detention time should be matched so that values of 

G will be in the approximate range: 500-1000. A wire-to-water efficiency of 80 percent, a water 

temperature of 50°F, a power input of 1.0 hp per mgd and a detention time of 10 seconds, yield a G 

value of about 1000 see-l and a Gt value of 10,000. Similarly, a 30-second detention time gives a G 

value of about 600 and a Gt value of 18,000. Long detention period for rapid-mix basins should be 

avoided because of higher power requirements and inferior coagulation results. The rapid-mix basin 

should be designed to minimize short circuiting. 

b) Slow Mix 

For slow-mix (flocculating) units, detention periods should range from 30 minutes to 60 minutes with 

installed mixer power of approximately 0.1 to 3.5 hp per mgd. G values in the range of 20 to 100 are 

commonly employed. Corresponding Gt values will, therefore, be in the range of 36,000 to 360,000. 

Tapered, slow mixing with G decreasing from a maximum of about 90 down to 50 and then to 30 can 

be used and will generally produce some improvement in flocculation. Somewhat higher G values, up 

to 200 are employed in some water softening plants. For normal flocculation, using alum or iron salts, 

the maximum peripheral speed of the mixing units should not exceed about 2.0 fps and provision 

should be made for speed variation. To control short circuiting, two to three compartments are usually 

provided. Compartmentation can be achieved by the use of baffles. Turbulence following flocculation 

must be avoided, Conduits carrying flocculated water to sedimentation basins should be designed to 

provide velocities of not less than 0.5 fps and not more than 1.5 fps. Weirs produce considerable 

turbulence and should not be used immediately following flocculation. 



www.PDHcenter.com                                      PDH Course M243                                   www.PDHonline.org 
 

Page 15 of 57 

 

SEDIMENTATION 

Sedimentation follows flocculation; the most common types of sedimentation basins use a large tank or 

horizontal basin for sedimentation of flocculated solids as shown in figures below. The basin may 

contain separate chambers for rapid mix, slow mix and settling. The first two steps are important for 

good clarification. An initial period of turbulent mixing is necessary for contact between the coagulant 

and the suspended matter, followed by a period of gentle stirring to increase collisions between 

particles and increase floc size. Typical retention times are 3-5 minutes for rapid mix, 15 to 30 minutes 

for flocculation and 4-6 hours for settling. 

The coagulant is added to the waste water in the rapid mix chamber or just upstream, and the water 

passes through the mix chambers into the settling basin. As the water passes along the length of the 

basin (or out to the circumference in the case of a circular clarifier), the flocculated particles settle to 

the bottom and are scraped into a sludge collection basin for removal and disposal. Clear water flows 

over a weir and is usually held in a tank called a clearwell. 

 

Large Tank Clarifier 

 



www.PDHcenter.com                                      PDH Course M243                                   www.PDHonline.org 
 

Page 16 of 57 

 

Horizontal Basin Clarifier  

 

1) DESIGN CRITERIA 

The sedimentation basins should have adequate capacity to handle peak flow conditions and to 

prevent excessive deteriorated effluent water qualities. The design of a sedimentation tank is based on 

the criterion as listed in table below.  

Design Criteria for Sedimentation Tanks 

Design Element  Criteria 

Tank Depth (ft) 10 – 16 

Length/width Ratio (Rectangular) 3:1 to 5:1 

Diameter (ft) 10 – 100 

Flow-Through Velocity (fpm) 0.5 – 3 

Entrance velocity of inlet ports 
(fps) 

0.5 - 2 

Detention Time (hour) 2 – 4 

Surface Overflow Rate 
(conventional coagulation plant, 
gpm/ft2) 

0.35 – 1.5 

Weir Overflow Rate (gpm/ft2) <15 

The above design data represent common conditions; higher overflow rates may be used at lime softening 

plants and at some plants employing upflow clarification units as indicated in the tables of Water Treatment 

Plant Design by AWWA. Sedimentation is accomplished by decreasing water velocity and high velocities 

especially near the bottom of a sedimentation tank can contribute to carry over of settled material. 



www.PDHcenter.com                                      PDH Course M243                                   www.PDHonline.org 
 

Page 17 of 57 

Detention time in the range of 8 to 12 hours or more provided in several stages maybe necessary for 

treating highly turbid waters; on the other hand, conical clarifiers are more efficient in softening and/or 

turbidity removal and require a detention time of one hour or less.  

If the space available for sedimentation basins is limited, multiple-story basins, in which the water flows 

horizontally along one level and then passes upward and then flows horizontally along another level 

may be utilized. A newer commercial development in sedimentation, the “tube” settler, may be used if 

the capacity of existing sedimentation basins must be increased or if little space is available for the 

construction of new sedimentation basins. Detailed information relative to size, capacity and 

configuration of tube settlers may be obtained from manufacturers. Steel basin conical clarifiers may 

be used to expand sedimentation plants when space available is limited. The solids sludge which 

settles to the bottom of the basin must be removed before the depth of the sludge becomes great 

enough to interfere with effective sedimentation. In general, mechanical sludge removal equipment is 

requirement. All basins must be provided with drains and overflows. Basin covers, usually in the form 

of a super structure, will be required in northern localities where ice is a problem. 

2) FLOCCULATION –SEDIMENTATION BASINS 

Units of this type, usually circular, combine the functions of flocculation, sedimentation and sludge 

removal, Flocculation is accomplished in a circular center well, Sedimentation occurs in the annular 

space between the flocculation section and the perimeter effluent weir. Design criteria are generally 

similar to those applicable — to separate units. 

3) UPFLOW CLARIFICATION 

It is often advantageous to employ a zone of high solids contact to achieve a better quality effluent. 

This is accomplished in an up-flow clarifier, so called because the water flows upward through the 

clarifier as the solids settle to the bottom. Most up-flow clarifiers are either solids-contact or sludge-

blanket type clarifiers, which differ somewhat in theory of operation.  

4) SOLIDS CONTACT BASINS 

Basins of this type combine rapid-mixing, flocculation, sedimentation, and sludge removal in a single 

unit. The raw water is drawn into the primary mixing zone, where initial coagulation and flocculation 

take place. The secondary mixing zone is used to produce a large number of particle collisions so that 

smaller particles are entrained in the larger floc. Water passes out of the inverted cone into the settling 

zone, where solids settle to the bottom and clarified water flows over the weir. Solids are drawn back 

into the primary mixing zone, causing recirculation of the large floc. The concentration of solids in the 

mixing zones is controlled by occasional or continuous blowdown of sludge. Cross-section of solid 

contact unit is shown below:  



www.PDHcenter.com                                      PDH Course M243                                   www.PDHonline.org 
 

Page 18 of 57 

 

Solids-Contact Clarifier 

4) THE SLUDGE-BLANKET CLARIFIER 

The sludge-blanket clarifier goes one step further, by passing the water up from the bottom of the 

clarifier through a blanket of suspended solids that acts as a filter. The inverted cone within the clarifier 

produces an increasing cross-sectional area from the bottom of the clarifier to the top. Thus, the 

upward velocity of the water decreases as it approaches the top. At some point, the upward velocity of 

the water exactly balances the downward velocity of a solid particle and the particle is suspended, with 

heavier particles suspended closer to the bottom. As the water containing flocculated solids passes up 

through this blanket, the particles are absorbed onto the larger floc, which increases the floc size and 

drops it down to a lower level. It eventually falls to the bottom of the clarifier to be recirculated or drawn 

off. Cross-section of sludge-blanket clarifier is shown below:  

 

 



www.PDHcenter.com                                      PDH Course M243                                   www.PDHonline.org 
 

Page 19 of 57 

 

Sludge-Blanket Clarifier 

Both solid contact and sludge-blanket clarifier units have an inverted cone within the clarifier. Inside the 

cone are a zone of rapid mixing and a zone of high solids concentration. The coagulant is added either 

in the rapid mix zone or somewhere upstream of the clarifier. 

 

FILTRATION 

Filtration of water is defined as the separation of colloidal and larger particles from water by passage 

through a porous medium, usually sand, granular coal or granular activated carbon. The suspended 

particles removed during filtration range in diameter from about 0.001 to 50 microns and larger. 

Several different types of medium arrangements and rates of flow through filters can be used. The 

filtration process most commonly used is gravity filtration, but pressure filtration or diatomite filtration is 

used at smaller installation. Recently high rate filters have been developed, which require less space 

and have higher solids loading capacity than conventional filters.  

1) RAPID SAND FILTERS 

a) Filtration rate – Rapid sand filters are those filters which commonly operate at rates between 

approximately 2 and 8gpm per square foot. The usual rate is about 3 to 5gpm per square foot. 

The rate of filtration to be employed at a specific plant can be determined only after careful 

consideration, by the designer, or raw water quality and the probable efficiency or pretreatment 

that will be consistently provided. Good quality water is not ensured by low filtration rates. 



www.PDHcenter.com                                      PDH Course M243                                   www.PDHonline.org 
 

Page 20 of 57 

Adequate pretreatment and filter design will allow application rates of up to 6gpm per sq-ft with 

little difference in water quality. It is emphasized that if high rate are to be used in design, great 

care must be taken to insure that all pre-filtration treatment processes including coagulation, 

flocculation and sedimentation will perform satisfactorily and consistently. High rate filter 

operation definitely requires excellence in pre-filtration treatment, especially in the case of 

surface waters. It is recommended that data from laboratory or pilot studies be utilized 

whenever possible rather than an arbitrary selection of criteria. 

b) Filter Medium  

!"Sand – Silica sand is the most commonly used filter medium and its depth should be at 

least 24 inches and not more than 30 inches. When sand is employed, its “effective size” 

should fall in the range 0.35 to 0.5 millimeter (mm) with a uniformity coefficient of 1.3 to 1.7. 

Filter sand usually ranges in size from that passing a 16-mesh sieve to that retained on a 

50-mesh (U.S. Series) sieve. Approximately 100 percent by weight, of the sand should 

pass the 16-mesh sieve and 90 to 100 percent be retained on a 50-mesh sieve. Filter sand 

should be clean silica sand having a specific gravity of not less than 2.5. The hydrochloric 

acid volubility of the sand should be less than 5 percent. 

!"Anthracite - Anthracite is an alternative medium consisting of hard anthracite coal particles. 

The effective size commonly ranges from about 0.45 mm to 0.6 mm with a uniformity 

coefficient not to exceed 1.7. The hardness should not be less than 2.7 on the Moh scale 

and the specific gravity not below 1.4. Also, the anthracite should be visibly free of clay, 

shale, and dirt. 

!"Multimedia - Multimedia filters employ two or three layers of media of different size and 

specific gravity. A common arrangement, the dual media filter, is 20 inches of anthracite 

overlaying a sand layer of approximately 8 to 12 inches. The anthracite layer has size 

range of about 0.8 to 2.0 mm; the sand layer, about 0.4 to 1.0 mm. Tri-media filters employ 

an 18-inch anthracite layer, an 8-inch sand layer, and an underlying 4-inch layer of garnet 

or ilmenite having a size range of 0.2 to 0.4 mm. Garnet has a specific gravity of about 4, 

and ilmenite about 4.5. 

c) Filter gravel and underdrains -The filter media is commonly supported by a 10- to 18-inch layer 

of coarse sand and graded gravel. The gravel depth may range from 6 inches to 24 inches, 

depending on the filter underdrain system chosen. The gravel should consist of hard, rounded 

stones having a specific gravity of at least 2.5 and an acid volubility of less than 5 percent. A 3- 

to 4-inch transition layer of coarse (torpedo) sand, having a size range of about 1.2 to 2.4 mm, 

is placed on top of the filter gravel. Gravel size usually ranges from about 0.1 inch to about 2.5 

inches. Filter underdrains may be constructed of perforated pipe grids or various proprietary 

underdrain systems. A variety of the latter are available. Design details for pipe underdrains are 



www.PDHcenter.com                                      PDH Course M243                                   www.PDHonline.org 
 

Page 21 of 57 

given in numerous texts and handbooks. Manufacturers will furnish design and installation 

criteria for proprietary systems. 

d) Sand, anthracite, gravel specifications - Detailed specifications for filter sand, anthracite and 

gravel are contained in AWWA B100.  

e) Number of filters - Not less than two filters should be installed regardless of plant size. For 

large plants, rough guidance as to the number of filters to be provided may be obtained from: 
[...]
exchange capacity of the regenerated medium. Contact times of 20 to 35 minutes will 

generally be used. 

#"Rinsing - After regeneration, the brine must be rinsed from the unit before softening is 

resumed. Disposal of backwash water, spent regenerant, and rinse water must be carefully 

considered. 

c) Ion exchange water softeners - Although most ion exchange softeners will be downflow 

pressure softeners, softening can also be achieved upflow. Larger ion exchange softening 

facilities are often operated upflow in order to avoid the necessity of backwashing. In general, 

ion exchange softeners are of two types; open gravity softeners and pressure softeners. 

#"Open gravity softeners - Open gravity softeners are constructed in much the same 

manner as rapid sand filters, and the modes of operation are very similar. However, the 

ion exchange medium used in open gravity softeners is much lighter than the sand 

used in filters, so backwash rates for open gravity softeners may also be operated 

upflow, but the softener will not achieve any filtering effects so the influent water must 

be virtually free of suspended matter. 

#"Pressure softeners - A polystyrene resin medium used for pressure softening shall 

have a minimum bed depth of 24 inches and physical properties approximately the 

same as the following: 

Shipping weight 45 -  55 lb/cu-ft net 

Density 48 – 53 lb/cu-ft 

Moisture content 42 – 48% 

Void volume 40% 

Screen grading 16 – 50 mesh 

Effective size 0.45 – 0.55mm 



www.PDHcenter.com                                      PDH Course M243                                   www.PDHonline.org 
 

Page 45 of 57 

Uniformity coefficient <1.70 

Fines through 50 mesh screen <1% 

If downflow softening is used, the flow rate through the softening medium may vary from 2 to 

8gpm per square foot but must not exceed 10gpm per square foot under the most severe 

loadings. Severe reductions in exchange capacity are experienced if the softener operates at 

rates of flow in excess of 10gpm per cubic foot for sustained periods of time. With upflow 

softening, the rate of flow should be adjusted to maintain a bed expansion of from 40 to 60 

percent. The degree of bed expansion is a function of both the flow rate and the temperature of 

the influent water, so the flow rate must be decreased as water temperature decreases if a 

constant bed expansion is to be maintained. 

d) Blending - An ion exchange softener operating properly will produce water having a hardness 

approaching zero. Inasmuch as it is not generally economical or desirable to soften all water to 

this low hardness level, provisions, for blending the softened water with the un-softened water 

are desirable. 

e) Other factors affecting ion exchange softening 

#"Turbidity - Turbidity particles present in the water influent to the softener are deposited on 

the softening medium and may cause losses of exchange capacity and excessive head 

losses through the softener. If turbidity levels are excessive, the particles must be removed 

from the water prior to softening or special backwashing procedures must be implemented.  

#"Bacterial slimes - Unless proper disinfection is practiced, bacterial slimes can form in the 

softening medium and cause excessive head losses and loss of exchange capacity. These 

slimes can be prevented or removed through chlorination of’ feedwater or regeneration 

water.  

#"Temperature - The loss of head through a water softener is strongly affected by water 

temperature, with lower head losses occurring at higher temperatures. For example, at 

similar flow rates the head loss through a softener at 122°F is only about 35% of what it 

would be at 37°F. Also the water temperature affects the exchange capacity of the softener, 

with a 10 to 15 % increase at high operating temperatures (>86°F.) over the exchange 

capacity at low temperatures (32 to 50°F) 

#"Iron, manganese and aluminum - If iron, manganese, and aluminum are present in the 

influent water, precipitates may be formed which coat the medium particles and cause a 

loss of exchange capacity. This problem can be avoided through treatment to remove the 

iron, manganese, and aluminum from the water prior to softening. If iron fouling occurs it 

may be possible to overcome it by periodic applications of sodium bisulfite, sodium 



www.PDHcenter.com                                      PDH Course M243                                   www.PDHonline.org 
 

Page 46 of 57 

hydrosulfite, hydrochloric acid, or sulfuric acid to the softening media. However, these 

treatments should be implemented only after a thorough study of the problem by someone 

experienced in this area. 

#"Total hardness and sodium concentration - If the total hardness exceeds 400 mg/L or the 

sodium salts, expressed as mg/L CaCO3, exceed 100 mg/L; the softener should be sized 

on the basis of the “compensated total hardness” rather than the total hardness. 

Compensated hardness is calculated as follows: 

 

Where 

o THC = compensated hardness in mg/L as CaC03 

o TH = total hardness in mg/L as CaC03 

o TC = total cations in mg/L, all expressed as CaC03 

Compensated hardness (THC) in mg/L is converted to grains per gallon by multiplying by 

0.0584 or dividing by 17.1. 

f) Removal of noncarbonated hardness following lime softening - In some cases, it is more 

economical to remove noncarbonated hardness in cation exchanges than by application of 

soda ash. This method involves the use of lime for reduction of carbonate hardness. Following 

re-carbonation, the water is filtered. Then all or part of the water, depending on the final 

hardness desired, is treated in cation exchange softeners for the removal of noncarbonated 

hardness. The technique is most suitable to those areas where regeneration salt can be 

obtained at a low cost. 

g) Comparison on lime-soda ash and cation exchange processes - Although the purpose of both 

the lime-soda ash process and the cation exchange process is to achieve removal of calcium 

and magnesium ions, the modes of operation and the quality of the resultant water are 

somewhat different. 

#"Turbidity, iron, and manganese - Lime-soda softening also effects removal of turbidity and 

iron and manganese, whereas cation exchange softening may have to be preceded by 

conventional treatment for removal of suspended matter and iron and manganese. 

#"Bacteria – The lime-soda ash process will also result in the removal or destruction of most 

bacteria in the water. In contrast, the water entering a cation exchange softener must be 

disinfected in order to prevent the growth of bacterial slimes within the softening resin. 



www.PDHcenter.com                                      PDH Course M243                                   www.PDHonline.org 
 

Page 47 of 57 

#"Total dissolved solids - Total dissolved solids concentrations of water are usually lowered 

by lime soda ash softening, especially if most of the hardness initially present is carbonate 

hardness. However, application of soda ash to remove noncarbonated hardness results in 

a slight increase of TDS concentrations. Softening of water by cation exchange processes 

always results in an increase in TDS levels, because the sodium required to replace 

calcium and magnesium in the water has a mass 1.15 times as large as the calcium 

replaced and 1.89 times as large as the magnesium replaced. 

 

IRON AND MANGANESE CONTROL 

Iron (Fe) and manganese (Mn) can be considered the two most troublesome minerals to be found in 

water supplies.  These elements cause stains on porcelain plumbing fixtures and laundry and cause 

coffee or tea to be cloudy and unpalatable.  In addition, they can cause diarrhea. 

The most common way of treating iron and manganese is aeration, followed by the addition of 

potassium permanganate (KMnO4), chlorination, addition of an alkali, flocculation and settling, and then 

filtration.  The addition of potassium permanganate is the only aspect of this process which is unlikely 

to be part of a typical water treatment process when iron and manganese are absent. 

1) OCCURRENCE OF IRON AND MANGANESE 

Dissolved iron and manganese are encountered principally in ground waters devoid of dissolved 

oxygen, Normal, oxygenated surface waters do not contain significant concentrations of these metals; 

however, stagnant water, found in the bottom of thermally-stratified reservoirs, sometimes contain 

dissolved iron and manganese. Their presence in solution is associated with anaerobic conditions near 

the bottom of the reservoir.  

2) EFFECTS OF IRON AND MANGANESE 

Dissolved iron in excess of 1 or 2 mg/L will cause an unpleasant taste, and on standing, the water will 

develop a cloudy appearance. Iron concentrations appreciably greater than 0.3 mg/L will cause red 

stains on plumbing fixtures and laundry. Similarly, manganese will cause black stains if present to the 

extent of more than about 0.05 mg/L. Deposits of iron and manganese can build up in water distribution 

systems and periodic “flushouts” of these deposits result in objectionable color and turbidity at the 

consumer’s tap.  

3) REMOVAL BY OXIDATION AND FILTRATION 

Oxidation can be accomplished with dissolved oxygen, added by aeration, and by the addition of an 

oxidizing chemical, such as chlorine, chlorine dioxide, potassium permanganate, or ozone. Manganese 

is more difficult than iron to oxidize and precipitate. In the absence of manganese, iron can often be 



www.PDHcenter.com                                      PDH Course M243                                   www.PDHonline.org 
 

Page 48 of 57 

removed with minimum treatment, consisting of aeration followed by direct filtration. In general, 

aeration alone will not oxidize manganese unless the pH is raised to about 9.5. Strong oxidants, such 

as chlorine or potassium permanganate, are effective at lower pH values. To insure oxidation, 

precipitation and agglomeration of iron and manganese and their essentially complete removal, at least 

three treatment steps are usually necessary: aeration, contact time, and filtration. An aerator containing 

trays of coke, limestone, etc., as mentioned in paragraph 2-3c is commonly used. Reaction time is 

provided by a contact or contact-sedimentation basin having a detention period of at least 30 minutes. 

Filtration is accomplished by conventional single or multimedia filters designed for a filtration rate of at 

least 3.0 gpm per square foot - The aeration step is frequently supplemented by a chemical oxidant, 

such as chlorine or permanganate. Flocculation is advantageous in the contact basin, particularly if iron 

exceeds about 2 mg/L. 

4) REMOVAL BY ION EXCHANGE 

The cation exchange (sodium zeolite) softening process, under proper conditions, is capable of 

removing limited amounts of dissolved (unoxidized) iron and manganese. For application of this 

process, it is essential that the raw water and wash water contain no dissolved oxygen and that the 

sum of the iron and manganese concentrations not exceed about 0.5 mg/L. The presence of oxygen or 

higher concentrations of iron and manganese will cause rapid fouling of the exchange resin with 

consequent loss of removal capacity. If fouling occurs, treatment of the resin with sodium bisulfite 

solution and dilute hydrochloric or sulfuric acid will be required to restore capacity.  

5) REMOVAL BY LIME-SODA SOFTENING  

Lime-soda softening is an effective means of removing both iron and manganese. 

6) STABILIZATION OF IRON AND MANGANESE 

Under some circumstances, stabilization of iron and manganese by application of a polyphosphate 

compound may be acceptable. The iron and manganese in the water are maintained in a dispersed 

state through the completing action of a polyphosphate compound. Dosages of about 5 mg/L of sodium 

hexa-meta-phosphate for each mg/L of iron and manganese are reasonably effective however the total 

polyphosphate dosage should not exceed 10 mg/L, expressed as PO4
3-. The polyphosphate stabilizing 

compound must be added to the water prior to chlorination. If the chlorine is applied first, it will oxidize 

the iron and manganese to insoluble forms rendering the stabilizing agent ineffective. Stabilization of 

concentrations of iron and manganese in excess of approximately 1.0 mg/L is generally not 

satisfactory. Also, stabilization will not persist if the water is heated because heating coverts 

polyphosphates to orthophosphates which have no stabilizing power. Stabilization, although helpful, is 

not a substitute for iron and manganese removal, and, in general, should be viewed as a temporary 

expedient to be used pending installation of removal facilities. 

 



www.PDHcenter.com                                      PDH Course M243                                   www.PDHonline.org 
 

Page 49 of 57 

CORROSION AND SCALE CONTROL 

“Corrosion” can be defined as the deterioration of metal by direct chemical or electrochemical reaction 

with its environment. “Scale” refers to an accumulation of solids precipitated out of the water. In water 

treatment, corrosion and scale are closely associated. Both must be considered in connection with the 

design and operation of treatment works. This scale may be desirable because it can provide a 

measure of protection against corrosion. However, thick layers of scale are detrimental in both hot and 

cold water systems. It is essential to produce a “balanced” water that is neither highly corrosive nor 

excessively scale forming. 

1) CORROSION 

a) The extent and nature of corrosion reactions depend upon many factors. Among the most 

important are the chemical and physical nature of the water, its velocity, pipe metallurgy and 

pipe coating. In existing systems, where corrosion is a problem, most of these factors, with the 

exception of the chemical nature of the water, are not readily susceptible to change. 

Consequently, for these situations, emphasis must be placed on adjustment of the water’s 

chemical quality as the only practical means of corrosion control in an existing system. 

Controllable factors are principally calcium content, alkalinity and pH. Certain corrosion 

inhibitors can also be used, but relatively few are suitable for potable water systems. 

b) Treatment to insure deposition and maintenance of a thin layer of calcium carbonate on the 

pipe interior is one widely used means of corrosion control. This control method, while not 

infallible, has been fairly successful in minimizing the corrosion rate of iron pipe. The rate of 

formation of calcium carbonate is favored by high concentrations of calcium and bicarbonate 

and carbonate alkalinity. Protection of this type cannot be attained in waters containing very 

low concentrations of calcium and alkalinity.  

c) Corrosion rates may also be reduced by the use of certain inhibitors. For potable water 

systems, the most practical inhibitors are silicates and certain polyphosphate compounds. 

Sodium silicate can be used to a limited extent in very soft water. Polyphosphates can be 

applied for scale as well as corrosion control. They are considered most effective for corrosion 

control in the pH range 5.0 to 8.0 and their effectiveness is greatly influenced by velocity. Low 

velocity, such as encountered in dead-end mains, reduces the effectiveness of all corrosion 

control methods.  

d) Dissolved oxygen and carbon dioxide have a significant effect on corrosion rates. Carbon 

dioxide lowers the pH and makes the water more aggressive. Carbon dioxide can be removed 

chemically, but it is generally not feasible to attempt chemical removal of oxygen from potable 

water supplies. Most surface waters are normally saturated with oxygen while ground waters, 

initially free of oxygen, usually absorb some during treatment and distribution. When 